>

{

N\

4

EPA

EPA/625/R-92/010

United States Office of Research and
September 1992

Environmental Protection Development
Agency Washington DC 20460

_Technology Transfer

Summary Report

Small Community
Water and Wastewater

Treatment







EPA/625/R-92/010
September 1992

Summary Report

Small Community Water and Wastewater Treatment

Prepared for:

U.S. Ehvironmental Protection Agency.
Center for Eﬁvironmental Research Information
26 West Martin Luther King Drive
Cincinnati, OH 45268

Prepared by:
Science Applications International Corporation
501 Office Center Drive
Fort Washington, PA 19034

{% Printed on Recycled Paper




NOTICE

This material has been funded wholly or in part by the United States Environmental Protection Agency
[...]
sludge handling and disposal equipment. These air lifts

17

tend to clog frequently due to the very dense sludge solids
and various debris; therefore, they mustbe checked daily.

A scheduling system for required tests and process obser-
vations should be established. A schedule showing all
regular and intermittent maintenance procedures along
with emergency procedures should be posted. Accessto
acomplete and relatively easy to understand O&M manual
should be provided. This manual should be reviewed by
all operating personnel. Adequate training of operators
and assistant operators should be provided.




RESIDUES GENERATED

Thecharacteristically long detentiontimes and high sludge
age (about 20 to 30 days) of package treatment plants
generally result in a sludge low in volatile solids. Sludge
Is sometimes aerated in a digester or separate aerated
storage basin included in the prefabricated plant. Stabi-
lized solids are often dewatered on sand drying beds and
eventually disposed of at a landfill or by land application.

TECHNOLOGY LIMITATIONS

Properly operated package treatment plants offer an
added measure of performance over other biological
processes but are subject to some of the same limitations
that other activated sludge treatment processes face.
These limitations include hydraulic shock loads due to
large flow variations, denitrification in final clarifier caus-
Ing solids carryover, difficult control of ML.SS, upsets due
to cold weather, and sensitive operational control. The
characteristically long detention time in package plants
usually results in the effluent containing significant con-
centrations of fine suspended solids termed “pin-floc.” A
filtration unit may be needed to remove the fine sus-
pended solids to meet the permit Ilmltatlons for BODjg
and TSS.

18

FINANCIAL CONSIDERATIONS

The costs for package treatment plants are broken down
in Table 1 into construction and O&M costs. The construc-
tion costs include screening or comminution, extended
aeration package unit, disinfection facilities, and sludge
drying beds. They do notinclude costs of land, engineer-
ing, laboratory, legal services, and financing. O&M costs
include 1abor, utilities, chemicals, and maintenance mate-
rials.

Table 1. Package Treatment Plant
Construction and O&M Costs (1992 $) -

Construction O&M Costs

Plant Capacity

(gpd) Costs ($) (%)
10,000 ‘ 60,600 - 83,000 8,600 - 13,000
Bibliography

Wastewater Treatment Facilities for Sewered Small Com-
munities. EPA/625/1-77-009, U.S. Environmental Pro-
tection Agency, Cincinnati, Ohio, 1977. '

AReference Handbook on Small-Scale Wastewater Tech-
nology. U.S. Department of Housing and Urban Develop-
ment, Washington, D.C., 1985.




TRICKLING FILTER PLANTS

TECHNOLOGY APPLICATIONS

Trickling filters can be used for the aerobic treatment of
domestic and industrial wastewater. Trickling filter plants
are capable of achieving a high level of Biochemical
Oxygen Demand (BOD;) and Total Suspended Solids
(TSS) removal, typically 85-percent removal. Additional
treatment may be required to meet stricter discharge
standards. When designed for nitrification, trickling filters
can achieve furtherBOD; and TSS removal (final concen-
tration less than 30 mg/L). Trickling filters have been
popular for use in small systems because they perform
well with a minimum of skilled technical supervision and
have lower operating costs than activated sludge sys-
tems. ‘

PROCESS DESCRIPTION

Trickling filters accept wastewater that has been previ-
ously treated by primary sedimentation. The wastewater
is applied through a distribution system to a bed of rock or
plastic media. As the wastewater trickles down over the
media, a bacterial slime forms upon the media, which
removes organic matter from the wastewater. The grow-
ing slime layer is constantly scoured by the wastewater
applied. Once the slime layer has reached its critical
thickness, outer portions of the layer begin to slough off
and are discharged to the underdrain system. The waste-
water and solids collected in the underdrain system are
transported to a secondary settling tank where the solids
and wastewater are separated. In practice, a portion of
the treated wastewater is usually recycled back to the
trickling filter. Recirculation often aids in the dilution of
incoming wastewater and improves the quality of the final
effluent. More equalized hydraulic loads, better distribu-
tion over filter media, and less clogging contribute to
increased treatment efficiency when recirculation is used.

Trickling filter systems will typically include screens, grit
removal tank, primary clarifier, trickling filter, secondary
clarifier, disinfection system, and sludge treatment and
disposal components (see Figure 1). The trickling filters
themselves include a distribution system to apply waste-
water to the filter media; filter media to provide a surface
area for the growth of microorganisms; and an underdrain
system to support the media, provide drainage, and per-
mit the circulation of air for aerobic conditions.

19

The distribution system usually consists of distributor

arms that evenly distribute the wastewater to the media.

Most distributors rotate by the reaction force of the waste-
water discharging from the distributor arm orifices.

Filter media vary in types and include river rock or granite
media varying in size from 3 to 5 inches diameter, red-
wood media, and plastic media. The depth of rock media
filters is usually limited to 5 - 10 feet. Depths for plastic or
redwood media vary between 20 and 40 {eet.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS '
Trickling filter plants should be checked daily by personnel
expetrienced in the operation of biological attached growth
processes. Adequate time should be allocated for pro-
cess control, sampling and testing, maintenance, and
recordkeeping. Operating checks that should be per-
formed on a daily basis include the following:

* Checkdistributor orifices, top of filter media, underdrain

system, and vent pipes for plugging.
Check biological growth layer on filter media.
Monitor recirculation rate.

Check quality of filter effluent prior to final clarifier
treatment. ‘

Perform sampling and testing as required by discharge
permit.

* Check sludge blanket in clarifier.

These parameters should be checked against predeter-
mined target values to evaluate the performance of the
system. Typical design and operation parameters for low-
rate and high-rate trickling filters are listed in Table 1.

Regular preventive maintenance (PM) is required to keep
all equipment in good operating condition. A PM program
should be developed based on the equipment manufac-
turer recommendations. This program should include a
list of all equipment, required PM tasks, and frequency of
tasks that should be performed. Typical equipment that
requires routine maintenance includes rotary distributor
bearings, distribution arms, orifices, and recirc-
ulation pumps.




ROTARY
DISTRIBUTOR )

SCREENED RAW
WASTEWATER / PRIMARY
mhanssmantsdm—

SLUDGE

TRICKLING FILTER

FILTER
MEDIA

EFFLUENT

TREATMENT
AND
DISPOSAL

RECIRCULATION

Figure 1. Trickling filter treatment system.

Table 1. Operational Parameters

Parameter Low-Rate High-Rate

Hydraulic Loading 25-100 200-1000

apd*/t2

Organic Loading
Ib BODg/1,000ft3

Depth, Feet 6-8
Filter Media Rock

5-25 ~ 25-300

15-40
" Plastic

*Qallons per day

RESIDUES GENERATED

Sludge produced by the trickling filter process originates
from the primary clarifiers and the biomass or solids that
are continually sloughed off from the filter media and
collected in the secondary clarifier. The sludge must be
digested either aerobically or anaerobically before it is
disposed of, usually in a landfill or by land application.
Inadequate solids removal from the trickling filter process
wili result in a poor effluent quality.

TECHNOLOGY LIMITATIONS

As with any biological treatment process, trickling filters
are adversely affected by hydraulic and organic over-
loads. Cold weather also significantly reduces the treat-
ment efficiency of trickling filters. Tricklingfilters alone are
generally unable to meet stringent effluent limitations
without the installation of additional treatment processes.

FINANCIAL CONSIDERATIONS

The estimated construction cost as obtained froma single
supplier for a trickling filter with a design capacity of
100,000 gpd and consisting of plastic media, steel (bolted)
tank, and rotary distributor is $100,000. Costs do not
include pumping, clarifiers, engineering, and legal
services. ’ , '

Bibliography

Innovative and Alternative Technology: Assessment
Manual. EPA/430/9-78-009, U.S. Environmental Protec-
tion Agency, Washington, D.C., 1980.

Operation of Municipal Wastewater Treatment Plants,
Manual of Practice No. 11. Water Environment Federa-
tion, Alexandria, Virginia, 1990.

O&M of Trickling Filters, RBCs, and Related Processes,
Manual of Practice No. OM-10. Water Environment
Federation, Alexandria, Virginia, 1988.




OXIDATION 'DITCHES

TECHNOLOGY APPLICATIONS ,

Oxidation ditch technology is applicable in any situation
where activated sludge treatmentis appropriate and where
the flow is greater than 50,000 gallons per day (gpd).
These plants are capable of consistently achieving high
levels of Biochemical Oxygen Demand (BOD;) and Total
Suspended Solids (TSS) removal with effluent concentra-
tions as low as 10 to 15 mg/L, even in extremely cold
climates. High levels of nitrification (95 to 99%) are
possible with proper operation. Total nitrogen removals
up to 80 percent may be achieved by maintaining oxygen-
rich (aerobic) and oxygen-deficient (anoxic) zones around
the ditch. Nitrification will take place in the aerobic zones,
and denitrification will occur in the anoxic zones. In-
creased operator attention or automatic control packages
are required to produce high levels of nitrogen removal.

PROCESS DESCRIPTION

An oxidation ditch is a variation of the extended aeration
activated sludge process that uses a continuously recircu-
lating closed loop channel or channels as an aeration
basin. The aeration basin is normally sized to provide an
18- to 24-hour hydraulic detention time. The long deten-
tion time provides protection against shock loads and
results in high levels of treatment and reduced sludge
production.

The components of an oxidation ditch system will typically
include screening, grit removal, oxidation ditch, second-
ary clarification, and sludge handling (see Figure 1).
Sludge handling often consists only of a periodically

-aerated tank, sometimes with a dewatering bed, and

rarely includes digestion. Primary clarification is not
usually included in the oxidation ditch plant design. The
typical oxidation ditch aeration basin is a single channel;

--multiple interconnected concentric channels can be used

for larger systems. The oval configuration or “racetrack”
is the most common channel configuration. Other chan-

- nel configurations which have been used include circular,

ell, or horseshoe patterns.

Mechanical aerators are commonly used for mixing, aera-
tion, and circulation of the activated sludge. Generally,
these are horizontal brush, cage, or disc-type aerators
designed specifically for oxidation ditches. Occasionally,
vertical turbine aerators will be used. The aerators must
supply the required oxygen to the channel and impart a
sufficient velocity in the channel (greaterthan 1.0 footper
second) to Keep the contents in suspension. .Oxygen
transfer capabilities of an aerator will vary depending
upon the particular design. The number of aerators

provided depends on the size, configuration, and-oxygen
requirements of the plant. A minimum of two aerators
should be installed.

Screened Raw

Wa'stewaterA

{ Final .

Clarifier Efﬂqent

Aeration Rotor-

Return Sludgve

Excess Sludge

Sludge
Disposal

Figure 1. Oxidation ditch flow diagram.

21




OPERATION AND MAINTENANCE (O&M)

REQUIREMENTS

O&M requirements are very similar to those for extended
aeration activated sludge systems. Oxidation ditch plants
should be checked daily by personnel who are experi-
enced in the operation of biological treatment systems.
Depending on the size of the facility, the operator should
be present from 2 to 8 hours per day. Adequate time
should be allocated for process control, sampling, main-
tenance, and recordkeeping. To properly operate the
treatment system, the following operating parameters
should be monitored at least weekly:

* 30-minute sludge settling volume

¢ Mixed liquor suspended solids concentration in the
ditch

* Dissolved oxygen levels in the ditch
* Final clarifier sludge blanket depth
¢ Return activated sludge rate

¢ Waste activated sludge rate

These parameters should be checked against predeter-
mined target values to evaluate the performance of the
system. Typical operational target ranges for oxidation
ditches are as follows:

* Solids Retention Time (SRT) 10 to 20 days
* Mixed Liquor Suspended Solids

(MLSS) 2,000 to 5,000 mg/L
* Food/Microorganism Ratio 0.05100.15
¢ Dissolved Oxygen (Minimum level) 1.5 to 2.0 mg/L
e pH 6.0t0 9.0

Regular preventative maintenance (PM) is required to
maintain the equipmentin optimal condition. Aformalized
preventative maintenance programshould be established
based uponthe recommendations of the equipment manu-
facturers. This program should include a listing of all
equipment, the required PM tasks, the frequency the
tasks should be performed, and a record of their perfor-
mance. Typical equipmentwhich requires routine preven-
tative maintenance includes pumps, aerators, motors,
and drives.

RESIDUES GENERATED

Thecharacteristically long detentiontimes and high sludge
ages of oxidation ditches generally resuit in slightly re-
duced waste sludge production and a sludge with a low

volatile content. If the volatile content of the waste sludge
is low enough (below 50 percent), the waste sludge may
be directly applied to drying beds for dewatering, prior to
final disposal.

TECHNOLOGY LIMITATIONS

Oxidation ditches offeran added measure of reliability and
performance over other biological processes but are sub-
ject to some of the same limitations that other activated
sludge treatment processes face. These limitations in-
clude plant upsets due to high organic loadings from
industries, high hydraulic loadings from excessive inflow
and infiltration, changes in the types of microorganisms
present, inadequate solids removal, and poor operational
control.

FINANCIAL CONSIDERATIONS

The costs for the oxidation ditches are broken down into
construction and O&M costs. The capacity of the plants
ranges from 50,000 to 500,000 gpd. The construction
cost includes the oxidation ditch, clarifier, pumps, build-
ing, laboratory, and sludge drying beds. It does not
include costs for land, engineering, legal services, or
financing. Operation and maintenance costs include la-
bor, utilities, chemicals, and maintenance materials. The
cost breakdown is shown in Table 1.

Table 1. Oxidation Ditch Construction and
Annual O&M Costs (19928$)

Plant Capacity Construction Annual

(gpd) Costs ($) O&M Costs ($)
50,000 , 342,000 38,000
150,000 418,000 53,200
500,000 722,000 79,800
Bibliography

Innovative and Alternative Technology Assessment
Manual. EPA/430/9-78-009, U.S. Environmental Protec-
tion Agency, Washington, D.C., 1980.

Operation of Municipal Wastewater Treatment Plants,
Manual of Practice No. 11. Water Environment Federa-
tion, Alexandria, Virginia, 1990.




SEQUENCING BATCH REACTORS

TECHNOLOGY APPLICATIONS

Sequencing Batch Reactors (SBRs) are an excellent
alternative to conventional activated sludge treatment
plants. SBRs are capable of achieving high levels of
Biochemical Oxygen Demand (BODg) and Total Sus-
pended Solids (TSS) removal (greater than 90 percent)
with effluent concentrations as low as 10 mg/L. In addition
to BOD; and TSS removal, nitrification, denitrification,
and phosphorus removal are possible with modifications
to the plant operation. SBRs offer additional features
applicable to small communities. These features include
easy installation, simple operation, lower maintenance
than most activated sludge variations, and energy effi-
ciency. '

PROCESS DESCRIPTION

SBRs are a variation of the conventional activated sludge -

treatment system in which equalization, aeration, clarifi-
cation, and sludge wasting processes are carried out
sequentially in the same tank. SBRs consist of a single
tank equipped with an inlet for raw wastewater, air diffus-
ers with associated blowers and piping for aeration, a
sludge draw-off mechanism at the bottom to waste sludge,
adecant mechanismto remove supernatant after settling,
and a control mechanism to time and sequence pro-
cesses. SBRs operate in cycles of five periods carried out
insequence as follows: FILL, REACT (aeration), SETTLE
(clarification), DRAW (decant), and IDLE (sludge wast-
ing). These processes are controlled by time to achieve
the objectives of operation. They are discussed furtherin
the following paragraphs. Figure 1 shows a typical single
cycle.

FILL

The purpose of the FILL operation is to add raw wastewa-
ter to the reactor. During the FILL phase, performance
standards may require alternating conditions of low-and
high dissolved oxygen (DO) concentrations. Periods of
aeration during FILL are critical to the development of
organisms with good settling characteristics. Conversely,
periods of zero DO (anaerobic conditions) or low DO
(anoxic conditions) are necessary for biological nutrient
removal of nitrogen and phosphorus.

23

REACT

The purpose of the REACT phase is to complete the
reactions initiated during the FILL stage. Depending on
design type, influent flow may be diverted to another
reactor during this phase and aeration continues on a
constant basis or influent flow may continue during this
period separated by long distances, baffles, etc., in other
designs. Organic removal occurs during this stage. Nitri-
fication (ammonia removal) may also occur during this
phase if loading is low enough compared to Mixed Liquor
Suspended Solids (MLSS) (i.e., high Solids Retention
Time [SRT)).

SETTLE ‘

The purpose of the SETTLE phase is to allow solids
separation to occur in the system while providing a clari-
fied supernatant to be discharged as effluent. In the
SETTLE mode, reactor contents are completely quies-
cent, eliminating the short-circuiting of continuous ﬂow
clarifiers. .

DRAW

The purpose of the DRAW phase is to remove the clarified
supernatant from the reactor as final effluent. Floating
and adjustable weirs are the most popular decanting
mechanisms for this phase of treatment, but submersible
pumps are also used.

IDLE N

The purpose of the IDLE phase is to provide time for one
reactor to complete its fill cycle prior to. switching to
another unit. IDLE is not a necessary phase and can be
eliminated. Depending upon the process and treatment
goals, aeration, mixing, or sludge wasting can occur
during the IDLE phase.

Continuous influent types of SBRs do not have an IDLE
phase.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS , ‘
O&M requirements for SBRs are minimal compared to
other conventional activated sludge treatment systems.
However, SBR plants should be checked daily by person-
nel experienced in operating biological treatment sys-
tems. Depending on the size of the facility and the com-



% Max Volume

% Cycle Time Influent

2510100 25

Purpose

Operation -

Add
Substrate

Reaction
Time

Clarification

Withdraw
Effluent

Waste

Aeration On
or Off

Aer_ation On

Aeration Off

Aeration
Off

Aeration On

Sludge or Off

Figure 1. Typical SBR operating sequence.

plexity of treatment processes (i.e., nitrogen and phos-
phorus removal), the operator should be presentfrom 2 to
8 hours per day. Adequate time should be allocated for
process control, sampling, O&M, and daily recordkeeping.
Unless these plants receive at least some daily attention
and maintenance from a qualified operator, effluent qual-
ity will eventually become unsatisfactory. To operate the
treatment system properly, the following operating pa-
rameters should be monitored at least weekly:

30 to 60 minute sludge settling volume

MLSS concentration

DO concentrations

Decant heights
These parameters should be checked against predeter-
mined target values to evaluate the performance of the
system. Typical operating target ranges for SBRs are as
follows:

SRT 20 to 30 days

MLSS 2,000 to 6,000 mg/L

Food/Microorganism
Ratio (F/M) 0.08t0 0.16

pH 7.010 8.0

Regular preventive maintenance (PM) is required to keep
the equipment in optimal condition. A formalized PM
program should be established based upon the recom-
mendations of the equipment manufacturers. This pro-
gram should include a listing of all equipment, required
PM tasks, and the frequency with which the tasks should
be performed. Typical equipment that requires routine
PM includes pumps, blowers, air diffusers, and automatic
controllers. -

RESIDUES GENERATED

Generally, SBRs generate the same quantities of sludge
as extended aeration activated sludge facilities. Excess
or waste activated sludge may be typically aerobically
digested, dewatered on drying beds, and applied to the
land. ’

TECHNOLOGY LIMITATIONS

SBRs, especially systems designed to remove nitrogen
and phosphotus, require the presence of an experienced
operator. Performance depends heavily on the reliability
of automatic controllers for valves, pumps, aeration sys-
tems, and decanting systems. Cold weather will also
affect the performance of SBRs.




FINANCIAL CONSIDERATIONS

Construction costs for SBRs treating flows less than
100,000 gallons perday (gpd) were obtained froma single
manufacturer. O&M costs were not available. However,
in general, SBRs are recognized as being economical to
operate and maintain. Estimated construction costs
(19928) for systems having design capacities of 10,000
gpd, 50,000 gpd, and 75,000 gpd are $76,000, $136,000,
and $165,000, respectively. The cost of each system
includes two SBRs and an aerobic digester of steel tank
construction, piping, valves, controls, and a concrete
support pad. The estimated construction costs do not
include the cost of land, engineering, legal, or finan-
cial fees.

25

Bibliography -
Innovative and Alternative Technology Assessment
Manual. EPA/430/9-78-009, U.S. Environmental Protec-
tion Agency, Washington, D.C., 1980.

Operation of Municipal Wastewater Treatment Plants,
Manual of Practice No. 11. Water Environment Federa-
tion, Alexandria, Virginia, 1990.

Sequencing Batch Reactors. EPA/625/8-86/011, U.S.
Environmental Protection Agency, Cincinnati, Ohio, 1986.




LAGOONS

TECHNOLOGY APPLICATIONS

Lagoons are the most commonly employed wastewater
treatment technology, especially for small communities.
They provide a simple and economical means of treating
acommunity’s wastewater. However, due to increasingly
stringent permit limitations, additional downstream treat-
ment processes, such as intermittent sand filters, may be
necessary to polish the lagoon effluent. Lagoon systems
are also used to pretreat and store wastewater in land
application or constructed wetlands systems.

PROCESS DESCRIPTION

Lagoon systems are natural treatment processes in which
bacteria and algae reduce the organic content of a
community’s wastewater. During daylight hours, the
algase release oxygen into the lagoon, and the bacteria
use this oxygen for respiration. A healthy lagoon will
exhibit a green color due to the large algae population
that develops. Additional aeration may be provided by
wind action or in some cases by a mechanical or diffused
aeration system. Facultative lagoon systems operate at
very long detention times, ranging from 20 to 150 days
depending on design and climate conditions. Aerated
lagoons generally require shorter detention times.
Lagoons operated in cold climates require longer deten-
tiontimes. Asshownin Figure 1, alagoon system typically
includes screening, lagoon, and disinfection components.

Lagoon systems for domestic wastewater treatment are
typlcally categorized into two types: stabilization ponds or

Bar Screen

¢ Dike '\

Influent

aerated lagoons. In stabilization ponds, aerobic condi-
tions are maintained by algae and wind action. The ponds
must be kept shallow (3 to 5 feet deep) to permit the
adequate mixing needed to maintain aerobic conditions.
Stabilization ponds operate best with detention times in
excess of 30 days. As a result of their shallow depths and
long detention time requirements, stabilization ponds re-
quire large amounts of land, usually 1 acre for every 200
people served. To avoid organic overload, ponds should
be sized to treat a Biochemical Oxygen Demand (BODj)
loading of 15 to 50 Ibs/acre/day, depending on climate.

Aerated lagoons can treat a much higher organic loading
than stabilization ponds. This is due primarily to the
supplemental aeration process. Airis introduced into the
lagoons via mechanical surface aerators or subsurface
diffusers. Aerated lagoons require one-tenth to one-third
of the land required for stabilization ponds and have
shorter detention periods (3 to10 days in warm climates).
The average depth of an aerated lagoon is between 6 and
10 feet. Shorter detention times and increased depths
reduce the land requirements. This is an attractive aiter-
native where land costs are high or large amounts of land
are unavailable.

Lagoon systems are usually designed with a minimum of
three separate cells or basins connectedin series. Some-
times, the first cell is larger than the other cells and
receives the bulk of the organic load. The remaining two
cells act as polishing ponds or settling basins for sus-
pended solids removal. Algae cells compose most of the

Outlet Depth
Control

Effluent to
Disinfection

Transfer Lines

Figure 1. Wastewater treatment lagoon system.

26




suspended solids that must be removed from lagoons. In
aerated lagoon systems, the last cell in a series is usually
left unaerated to provide for suspended solids removal.
Additional downstream treatment, such as intermittent
sand filters, may be necessary to produce an effluent
* containing less than 10 mg/L BODg or Total Suspended
Solids (TSS). Floating baffles may also be used to
updgrade an existing large single-cell lagoon into several
smaller cells to prevent short-circuiting.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS

As a result of their simple design characteristics, lagoons
have few O&M requirements. The O&M of a lagoon
normally invoives daily site inspections; routine site main-
tenance, such as grass cutting, and erosion and aquatic
weed control; and periodic sample collection and testing.

Typically, a full-time maintenance staff is not required.

Many small communities use their public works staff to
operate and maintain the lagoon system. This type of
arrangement can work, provided the community officials
permit the public works staff to be trained properly and to
spend sufficient time at the treatment facility. In addition
to routine monitoring activities, the lagoons should be
chécked at least once each year for siudge accumulation.
Excessive sludge deposits in lagoons may result in re-
duced detention times and increased BODg and TSS
‘levels in the effluent. Sludge may need to be removed
every 5 to 10 years depending on actual site conditions.

Operating parameters should be monitored weekly and
sometimes daily in order for proper treatment to occur.
Operating checks should inciude the following:

* Check dikes for erosion, leaks, and signs of burrowing

.animals.
Keep inlet and outlet structures clear of obstructions.

Check pond surface and outlet structures for scum
build-up.

Monitor pond for temperature, color, pH, dissolved
oxygen (DO), and suspended solids.

* Monitor screening devices.

¢ Sample effluent and test as required by permit.

¢ Monitor condition of mechanical equipment.

A Preventive Maintenance (PM) program should be initi-
[...]
Table 2. Comparison of Design and
Operating Parameters, Land Treatment Systems

Parameter

Irrigation

Overland Flow Rapid Infiltration

Weekly Application
Rate (inches)

Annual Application
Rate (feet)

Estimated Land
Required for
100,000 gpd (acres)

Minimum
Preapplication
Treatment
Requirements

Climate Restrictions

Slope

Soil Permeability

- 0.5t04.0

2to 18

20to 25

Lagoons

Storage
Needed for
Cold and Wet

. Climates

<20%

_ Slowto
'Moderate

2.4106.0 ‘ 410 96

81040 20 to 410

5to 10 1t07

Screening and Lagoons
Grit Removal =

Storage - Cold Weather May
Needed for Reduce Hydraulic
Cold and Wet Loading Cycles
Climates '

Smooth Slopes of Not Critical
2-8%

Impermeable Rapid
(clays, silts, soils
with impermeable barriers)




or off. Highly skilled operators are not usually required,
but these systems should be checked by personnel who
have experience in agricuitural techniques. Adequate
time should be allocated for process control, sampling (if
required), maintenance, and recordkeeping. '

Crop management may be one of the most important
operating requirements for OF and SRI systems. The
application rate of the wastewater must be regulated to
match not only crop requirements (especially for nitro-
gen), but soil drainage: properties as well. Application
rates must also be regulated to suit changing weather
conditions. Excessive application rates can resultin crop
failure, erosion, groundwater contamination (irrigation
systems), surface runoff (irrigation systems), and short-
circuiting (overland flow). Co

When evaluating the pérformance of the treatment sys-
tems, common design features for proper operation should
be observed. These are presented in Tabie 2.

RESIDUES GENERATED

Land treatment systems generate residuals (rags, grit)
and sludge from the associated preapplication treatment
processes. Periodically, grass crops mustbe mowed and
harvested from the application sites. The frequency of
harvesting will vary depending on climate conditions but
generally should be at least two to three times per year if
substantial nutrient removal is desired. o

TECHNOLOGY LIMITATIONS

Land treatment systems are limited by soil type, topogra-
phy, climate (cold weather and annual precipitation), crop
selection, and land availability. In addition to the preced-
ing factors, spray irrigation systems may also be affected
by wind conditions, spray nozzle clogging, and reduced
infiltration rates caused by sealing of the soil.
flotation tires are required for mowing and harvesting
equipment used in overland flow systems. These sys-
tems may also require preapplication disinfection de-
pending on state regulations.

Groundwater quality may be impacted by nitrate contami-
nation, especially for rapid infiltration systems. RI sys-
tems may also be adversely impacted by inadequate TSS
removals by upstream treatment units.

FINANCIAL CONSIDERATIONS

The construction and O&M costs for spray irrigation and
overland flow land treatment system methods are pre-
sentedin Tables 3and 4, respectively. The capacity of the
plants ranges from 10,000 to 100,000 gpd. The construc-
tion costs for spray irrigation systems include expenses
for pumps, distribution piping, and fixed rotary sprinklers.
Costs for pretreatment facilities, storage lagoons, and

High -

35

land are notincluded. The construction costs foroveriand
flow systems pertain to a complete system, including
disinfection and discharge facilities; land costs are not
included.

Table 3. Typical Construction and O&M Costs for
Spray Irrigation (1992 $)

Plant Capacity Construction Costs  O&M Costs

(gpd) ($/gpd) ($/1,000 gal)
10,000 5501010.95  0.92t01.83
100,000 1.83 10 5.50 0.19 t0 0.52

Table 4. Typicél Construction and O&M Costs for
Overland Flow Systems (1992 $)

Plant Capacity Construction Costs O&M Costs

(gpd) ($/gpd) ($/1,000 gal)
10,000 7.20to 14.40 1.46 t0 2.92
100,000 0.37 t0 0.73

1.46 16 2.92

The estimated construction and annual O&M costs for a
100,000 gpd rapid infiltration system is reported in the
literature to be $79,200 and $8,000, respectively. The
construction costs do notinclude pretreatment or storage
facilities.

Bibliography v

Innovative and Alternative Technology Assessment
Manual. EPA/430/9-78-009, U.S. Environmental Protec-
tion Agency, Washington, D.C., 1980.

Operation of Municipal Wastewater Treatment Plants,
Manual of Practice No. 11. Water Environment Federa-
tion, Alexandria, Virginia, 1990.

Rich, Linvil G. Low-Maintenance, Mechanically Simple
Wastewater Treatment Systems. McGraw-Hill, Inc. 1980.

Land Treatment of Municipal Wastewater. EPA/625/1-
81-013, U.S. Environmental Protectional Agency, Cincin-
nati, Ohio, 1981.

A Reference Handbook on Small-Scale Wastewater Tech-
nology. U.S. Department of Housing and Urban Develop-
ment, Washington, D.C., 1985. .




SUBMERGED BED CONSTRUCTED WETLANDS

TECHNOLOGY APPLICATIONS

Constructed wetlands (CW) treatment technology is ap-
plicable to situations where direct stream discharge is
either prohibited or restricted. Wetlands systems may
also be utilized as polishing or tertiary treatment units,
accepting effluent from prior treatment facilities (i.e., la-
goons). The capacities of these systems range from 500
gallons per day (gpd) to 1 million gallons per day (MGD)
with the great majority being less than 100,000 gpd.
Submerged bed systems can produce an effluent which
contains low concentrations of Biochemical Oxygen De-
mand (BOD;) and Total Suspended Solids (TSS), typi-
cally below 20 mg/L.

PROCESS DESCRIPTION

As shown in Figure 1, submerged bed constructed wet-
lands systems typically consist of single or multiple chan-
nels ortrenches with impermeabile linings. The channels
permit plug-flow conditions. Wastewater is distributed to
the channels by perforated or grated pipe. The channels
containa layerof gravel to support the growth of emergent
vegetation such as cattails, rushes, and reeds.

SLOTTED PIPE FOR
WASTEWATER
DISTRIBUTION

Lo

CATTAILS

.
5 )

INLET STONE -
DISTRIBUTOR ‘%

‘

>

SLOPE 1%

SOIL OR

RHIZOME GRAVEL

NETWORK

The majority of the wastewater BOD; and suspended
solids are reduced by either sedimentation or filtration as
the wastewater passes through the beds. The treated
wastewater is typically discharged from the channel by an
outlet pipe which can be adjusted to vary the depth of the
water level in the channel. A general criterion of
5m?/person is presently employed to establish the needed
bed area.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS

Operating requirements for constructed wetlands are mini-
mal. The water level in the channels may need to be
periodically adjusted to reguiate the detention time in the
system. Excessive detention times can result in an
unnecessary capital expense. Shorter detention times
canresultin inadequate treatment. Itis importantthatthe
wastewater is equally distributed to all of the channels. In
general, harvesting of the wetlands vegetation is not
practiced, but newer designs suggest better treatment
may result from such practice. The inlet sections of the
channels should be checked regularly for excessive sol-
ids buildup or the accumulation of debris.

PHRAGMITES

ADJUSTABLE
EFFLUENT OUTLET

WATERTIGHT
MEMBRANE

Figure 1. Submerged bed constructed wetland.

36




The influent and effluent should be monitored for process
control and permit requirements. The BODloadingtothe
system should be checked periodically to avoid an organic
overload. Generally, primary or septic tank treatment
should precede the submerged wetlands.

RESIDUES GENERATED
Constructed wetlands systems do not generate sludge as
do conventional biological treatment systems. However,
the aquatic vegetation may need to be periodically har-
vested. The ultimate service life on a CW system prior to
solids overloading is unknown.

TECHNOLOGY LIMITATIONS

Constructed wetlands should not be used to treat raw
wastewater. Most U.S. applications have been limited to
the treatment of secondary effluents. Pretreatment of raw
wastewater is necessary to prevent organic overload and
to prevent excessive accumulations of solids, especially
at the inlet ends of the channels.

FINANCIAL CONSIDERATIONS

Due to a wide variety of designs and existing site condi-
tions, the costs of constructing and operating wetlands
treatment systems vary greatly. Since land requirements
are significant, they are an important factor in site selec-
tion.

The costs forwetland treatment systems are broken down
in Table 1 into construction and O&M costs. The construc-

37

tion costs include the inlet and outlet structures, gravel
filter bed, pretreatment, andfinal disinfection. They do not
include the costs of land, engineering, laboratory, legal
services, or financing. O&M costs include labor, utilities,
chemicals, and equipment maintenance.

Table 1. Typical Costs For Wetlands
Treatment Systems (1992 $)

O&M

Construction

Costs Costs

($/gpd) ($/1000 gal.)
Artifical Wetlands E
System 0.58 - 2.36 0.12 - 0,58
Pretreatment 1.18-3.53 0.58 - 1.18
Disinfection 0.88 - 1.18 0.24 - 0.35
Bibliography

Constructed Wetlands and Aquatic Plant Systems for Mu-
nicipal Wastewater Treatment. EPA/625/1-88/022, U.S.
Environmental Protection Agency, Cincinnati, Ohio, 1988.

AReference Handbookon Small-Scale Wastewater Tech-
nology. U.S. Department of Housing and Urban Develop-
ment, Washmgton D.C., 1985.




SLUDGE TREATMENT AND REUSE

TECHNOLOGY APPLICATIONS

Several of the wastewater treatment processes previ-
ously described (e.g., oxidation ditches, trickling filter
plants, package treatment plants, SBRs and lagoons)
generate sludge that must receive proper treatment and
disposal. Before disposal, sludge must be stabilized to
remove pathogens and reduce the organic content. After
stabilization, some communities dewater the sludge to
reduce its total volume for disposal. Small communities
should dispose of their stabilized sludge by application to
the land wherever possible.

PROCESS DESCRIPTIONS

Stabilization processes, dewatering, and land applica-
tions practices are briefly described in the following para-
graphs. ’ S

Stabllization |

For small communities, sludge stabilization is typically
accomplished by aerobic digestion or lime application. In
the aerobic digestion process, excess sludge from oxida-
tion ditches or package plants is pumped to an uncovered
and unheated aerobic digester. The sludge is retained in
thedigesterfor20to 30 days (three to four times longerfor
cold climates) to reduce the Volatile Suspended Solids
(VSS) content and pathogens. The digester contents are
aerated and mixed during the digestion period. Inthe lime
application method of sludge stabilization, lime is added
to raw or digested sludges. Enough lime must be added
to the sludge to raise the pH to greater than 12 to reduce
pathogens. For raw sludge, the pH should be raised to
12.4 and then kept above 11 for 14 days to stabilize the
sludge, as well as to kill pathogens.

Dawatering

Uncovered sand dryingbeds are commonly used by small
communities to remove excess water from sludge prior to
disposal. Some beds consist of an impervious clay
bottom or liner upon which underdrain piping is placed.
The underdrain piping is covered by 6 to 12 inches of
graded gravel. The upper layer of the bed contains 12 to
18 Inches of sand. In normal use, approximately 8 to 12
Inches of sludge are applied to the entire bed surface.
Some of the liquid drains from the sludge, collects in the

underdrains, and is returned as influent to the wastewater
treatment plant while the rest evaporates. Alternative
designs, such as vacuum-assisted, chemically assisted,

‘a’sphalt bottoms, may also be applicable.

Land Application

‘Beneficial sludge constituents include nitrogen, phospho-

rus, potassium, and certain trace metals that act as
fertilizer nutrients, and organic material that serves as a
soil conditioner. Therefore, sludge can be an excellent
supplement to commercial fertilizers and soil amend-
ments. The method by which the sludge is applied to land
and the application rate depend on the characteristics of
the sludge and soil, as well as the type of crop. Three
categories of crops are usually grown: agronomic or row
crops, forage crops and grasses, and forested systems.
Liquid sludge can be applied to either the land surface (by
spreading or spraying) or to the land subsurface (by
injection, disking, or plowing). Dewatered sludge cannot
be pumped or sprayed and is typically spread over the
land surface and then plowed or disked into the soil.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS

The following paragraphs discuss O&M requirements for
the various processes presented above.

Stabilization

Aerobic digesters are relatively simple to operate and
maintain. The process should be monitored at least
weekly for dissolved oxygen (DO), pH, and VSS reduc-
tion. The DO should be kept between 1.0 and 2.0 mg/L.
The pH in the digester should be between 6.5 and 8.0. A
propetly operated digester should achieve a VSS reduc-
tion of at least 40 percent after 15 to 20 days in warm
climates. Cold weather operation may require much more
time to achieve adequate VSS reduction. Periodically, the
air supply is turned off to allow the sludge to settle. The
supernatantis then decanted to the head of the plant. The
sludge may also be removed at this time if adequate VSS
reduction has been achieved.

Dewatering
O&M requirements for sand drying beds primarily involve
dried sludge removal from the bed and maintenance of the




sand beds. In most small plants, dried sludge is removed
manually and represents a very large labor demand. A
small quantity of sand is lost each time sludge is removed
and must be replaced periodically. The surface of the bed
must be raked and kept level. Weeds and grasses must
also be removed from the beds.

Land Application '

The land application of sludge requires good coordination
between the treatment plant management and farming
operations management. The scheduling of siudge appli-
cations should not interfere with farming operations (i.e.,
plantmg, tilling, harvesting) but should meet the removal
reqwrements of the treatment plant. The application rate
should be in accordance with any state permit limits to
prevent excessive accumulation of nutrients or heavy
metals in the soil. All site runoff should be contained. Cold
and wet weather will generally prevent land application
operations. The quality of the sludge must be tested
periodically for nutrients, minerals, heavy metals, and
pesticides.

' :TECHNOLOGY LIMITATIONS

The technology limitations for stablllzatlon, dewaterlng,
and disposal are hlghlughted in the following paragraphs

_Stabillzatlon .

Aerobic digesters, are energy-mtenswe operations. They
are adversely affected by excessive solids loading, cold
weather, and low pH (< 6.0).

Dewatering

The efficiency of sand drying beds is significantly affected
by wet weather, freezing temperatures, intense sunlight,
and poor maintenance practices. Holding tanks are
necessary to store sludge during periods of inclement
weather.

. Land Application

‘39

Land application of siudge is subject to crop management
requirements and climate conditions. Holding tanks or
lagoons are necessary to store sludge. For dedicated
land disposal, land may have to be purchased or leased;
buildup of metals in the soil may limit future use of the land.
Odors and site runoff may limit land application opera-
tions. Prior to application, sludge must first be treated by
a stabilization process, such as digestion, sand drymg
beds, compostmg, or lime stabilization. :

Bibliography

innovative and Alternative Technology Assessment
Manual. EPA/430/9-78-009, U.S. Environmental Protec-
tion Agency, Washington, D.C., 1980.

Operation of Municipal Wastewater Treatment Plants,
Manual of Practice No. 11. Water Environment Federa-
tion, Alexandria, Virginia, 1990.

Sludge Treatment and Disposal. EPA/625/1-79-011, U.S.
Environmental Protection Agency, Cincinnati, Ohio, 1979







TECHNOLOGY OVERVIEWS - DRINKING WATER TREATMENT







COAGULATION/FLOCCULATION

TECHNOLOGY APPLICATIONS

Coagulation and flocculation processes are used to pre-
pare non-settleable (colloidal) and dissolved solids for
removal from a drinking water supply. Colloidal and
dissolved solids may adversely affect the quality of the
drinking water supply and make it unsuitable for use due
to the presence of turbidity, color, taste, heavy metals, or
microbiological contamination. Coagulation andfloccula-
tion processes are installed upstream of sedimentation or
filtration processes; colloidal and dissolved solids are not
removed by sedimentation or filtration processes alone.

PROCESS DESCRIPTION

During the coagulation step, chemicals referred to as
coagulants are added to the waterin a rapid mix tank (see
Figure 1). Rapid mixing is important to ensure uniform
distribution of the coagulant throughout the water. The
coagulant neutralizes the electrical charge on colloidal
particles; this permits the small particles to begin to stick
togetherto form larger particles. Examples of coagulants
are aluminum sulfate (alum) and ferric sulfate. Polymers
are sometimes added to improve the coagulation process.
The rapid mix step generally takes place in 30 to 60
seconds within a small tank equipped with a mechanical
mixer. Hydraulic jumps or in-line static mixers have also
been used to mix the coagulating chemicals and water.

Immediately following the rapid mix tank is a flocculation
basin (see Figure 2). During flocculation, the coagulated
water is gently mixed in a basin for a period of 30 to 60
minutes. The gentle mixing allows the suspended par-
ticles to collide and form heavier particles called floc. The
floc particles can be ultimately removed from the water by
gravity settling and/or filtration.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS

The proper operation of coagulation/flocculation processes
requires regular monitoring by the operating personnel.
The monitoring frequency will be determined by actual site
conditions, i.e., size of treatment system and variability of
raw water quality. Parameters to be monitored regularly
and recommended monitoring locations are presented in

DRIVE
MECHANISM

MOTOR

SUPPORT
BEAMS —

OVERFLOW e

pe— SHAFT

IMPELLER

rk‘,\_f"il
I |

RAW
WATER

Figure 1. Rapid mix tank.

Table 1. The operator should also visually check at least
daily the floc particle size and distribution in the floccula-
tion basin to maintain adequate mixing rates. Adequate
mixing is demonstrated by the presence of a well-formed
floc and uniform distribution of the floc throughout the
flocculation basin. Records of the treated water flowrate,
chemical feed pump settings, and chemical feed rates
should also be maintained.

The optimal coaguiant feed rate depends on the type of
coagulant used and the raw water quality and tempera-
ture. Typical dosages for alum range from 15 to 100 mg/L;
ferric sulfate dosages range from 10 to 50 mg/L. Lower
water temperatures require higher coagulant dosages.
Operators should periodically perform jar tests to deter-
mine the optimal coagulant dosage.




Control Valve

14

W.L _ a
Influent 8— Paddles
— ,
R N WO | | — Effluent
! 1l i i I — == = =]
1 I I SFw—h
| T 1] ===
1l i il = e |
Drive Unit C :l[ :: i{ﬁ | i T

Figure 2. Flocculation basin with horizontal paddle wheel agitators.

Table 1. Recommended Process Monitoring for
Coagulation / Flocculation Processes

Parameter Locaiion
Turbidity Raw water
Temperature Raw water
pH Raw water, flocculator effluent
Alkalinity Raw water, flocculator effluent:
Color Raw water

TECHNOLOGY LIMITATIONS

Coagulation/flocculation processes are adversely affected
by low water temperatures, insufficient alkalinity, inad-
equate mixing, and a highly variable raw water quality.
Continuous, uniform raw water flowrates are necessary
forgood performance. Low-turbidity waters are difficultto
treat and may result in inadequate floc formation. Weli-
trained operators are needed for reliable operation.

FINANCIAL CONSIDERATIONS

The costs forcoagulation/flocculation systems include the
basic chemical feed system (mix tank, mixer, metering
pump, valves, and piping), the rapid mix system, and the
flocculator. Construction costestimates forchemical feed
systems range from $1,830 to $11,030. Annual O&M
costs will be dependent on the chemical used and the
application rate. Estimated annual O&M costs range from
$2,620 to $10,950. The costs presented above are for
systems with maximum chemical feed rates of 10 Ibs/day
up to 1,000 Ibs/day.

Forsmall community systems with flows less than 100,000
gallons perday (gpd), the estimated construction costs for
adding rapid mix facilities range from $23,000 to $31,800.
The O&M costs do not vary significantly for fiows under
100,000 gpd and are estimated to be approximately
$5,000 per year.

Estimated construction costs for flocculators range from
$17,600 to $32,000 for systems treating flows under
100,000 gpd. O&M costs are estimated to be $2,000 per
year.

Costs presented in 1992$.

Formost small communities, coagulation/flocculation sys-
tems are included as part of a package treatment system
also consisting of sedimentation and filtration. Costs of
package treatment systems are presented under the
filtration overview. _

Bibliography

Estimation of Small System Water Treatment Costs. EPA/
600/2-84/184a, U.S. Environmental Protection Agency,
Cincinnati, Ohio, 1984.

Introduction to Water Treatment. American Water Works
Association, Denver, Colorado, 1984.

Water Treatment Plant Operation. California State Uni-
versity, Sacramento, California, 1990.

Environmental Pollution Control Alternatives: . Drinking.
Water Treatment for Smali Communities. EPA/625/5-90/
025, U.S. Environmental Protection Agency, Cincinnati,
Ohio, 1990.

Technologies for Upgrading Existing or Designing New
Drinking Water Treatment Facilities. EPA/625/4-89/023,
U.S. Environmental Protection Agency. Cincinnati,
Ohio, 1990. '




SEDIMENTATION

TECHNOLOGY APPLICATIONS

In sedimentation basins or clarifiers, settleabie solids are
removed from raw water by gravity settling. Non-settle-
able (colloidal) solids can also be removed from water by
sedimentation with the aid of coagulants -added to up-

located at the top of the clarifier. A portion of the settled

stream coagulation/flocculation treatment units. The co- .

agulants convert the colloidal solids to large, dense, and

settleable flocs which are removed by settling in sedimen- -

tation basins. Sedimentation also helps to reduce the
solids loading to flltratlon systems which results in longer
fllter runs.

PROCESS DESCRIPTION

‘Sedimentation may take place in rectangular, circular, or
square basins or tanks. The tanks are sized to provide
sufficient time for gravity settling to take place. Inlet
structures are provided to reduce the velocity of the water
and to distribute the water uniformly across the tank. The
outlet or effluent section of sedimentation tanks contain
weirs that control the exit velocity of the clarified water to
prevent short-circuiting. Sludge collection mechanisms
may also be provided to remove the settled solids fromthe
bottom of the basm

Modifications to conventlonal sedimentation basms have
included the installation of tube or plate settlers and the
solids-contact process. The installation of tube settlers in
existing sedimentation basins resuits in improved settle-
able solids removal efficiencies. In many cases, the flow
capacity of existing basins has been increased by 100
percent following the installation of tube settlers. Tube or
plate settlers are made of plastic and placed in modules
which are 2 to 3 feet in length. The tubes or plates are
installed at an incline.about 60 degrees from the horizon-
tal. .As water flows upward through the modules, solids
settle out on the plates and eventually move downward
-and into the basin from which they are removed.

Solids-contact basins or upflow clarifiers (see Figure 1)
combine coagulation, flocculation, and sedimentationinto
a single basin. Coagulation and flocculation take place in
the reaction zone where the water and the coagulating
chemicals first enter the basin. The flocculated solids are
allowed to settle and accumulate around the reaction
zone. Water exiting the reaction zone passes through the
accumulated solids (or “sludge blanket”) which act as a
filter trapping smaller floc particles. After passing through
the sludge blanket, the water flows up and over the weirs

45

-solids is removed from the clarifier for disposal while the

remainder is recycled back to the reaction zone. The
recycled sludge speeds up the coagulation/flocculation
process and reduces coagulant dosage requirements.

OPERATION AND MAINTENANCE (O&M)
REQUIREMENTS

Sedimentation basins should be checked daily to ensure
adequate solids removal. Typically, the raw water and
individual basin effluent should be checked for turbidity.
The temperature of the raw water should also be moni-
tored since low watertemperatures will reduce the settling
rate of particles. During cold-weatheroperationincreased
dosages of coagulants may be needed or the flowrate may
be reduced to increase the detention time in the basin.
The overflow weirs must be kept clean and levelto prevent
short-circuiting and poor solids removal.

The sludge blanket level should also be checked daily in
all operating basins. Sludge should be withdrawn fre-
quently from conventional sedimentation basins to pre-
vent excessive accumulations of sludge. Excessive accu-
mulations result in significant solids loss from the basins
and blinding of downstream filtration processes. Solids-
contact clarifiers require careful monitoring of the sludge
blanket for the following reasons: (a) a sufficient blanket
level must be maintained to ensure that all water passes
through the blanket prior to exiting the clarifier; and (b) the
sludge removal and recirculation rates are adjusted based
on the level of the sludge blanket

Sedimentation basins should be dralned -annually for
inspection. Iniet baffles should be cleaned of any algae
or solids accumulation. Effluent weirs must be level.
Basins equipped with tube or plate settlers may needto be
drained more frequently to flush out accumulations
of solids. -

TECHNOLOGY LIMITATIONS :

Depending on the design characteristics, some sedimen-
tation basins may be upset by sudden increases in flow
rates. Low water temperatures may result in reduced
solids removal due to a reduction in settling rates or the
production of density currents which cause short-circuit-
ing. Inadequate inlet baffles or uneven effluent weirs can
result in poor solids removal due to short-circuiting.




Variable Spesd

Recirculation Pump \ /- Collector Drive
Tube Settling Modules 7 ;é
. /.
¥ L ‘T : 4 K
,=,I P /A 0 —e =222 : 5
X 3 N == A ®
¥ e Mixing and UL
. Reaction Zone ] —X=
b == = [
Support Flocculation and '
Beam Secondary Reaction Zone

Sludge Wasting Sump

SectionaI‘Elevation

Figure 1. Solids contact clarifier with tube settlers.

SLUDGE HANDLING AND DISPOSAL

Sludge removed from sedimentation basins can be dis-
posed of by landfilling or land application. The discharge
of water treatment plant sludge to receiving waters is not
considered an acceptable practice, unless approval has
been obtained from a state or federal environmental
regulatory agency and a National Poliutant Discharge
Permit (NPDES) has been issued to regulate the dis-
charge of pollutants.

The quantity of sludge generated will depend upon the
quality of the raw water supply and the quantity and type
of coagulants added to the raw water. For most smali
communities, sludge is dewatered prior to disposal. De-
watering may be accomplished at relatively low operation
and maintenance (O&M) costs by pumping sludge into
lagoons or sand drying beds. More efficient dewatering
may also be accomplished by using belt filter presses,
pressure filters, or centrifuges; however, these units also
have higher O&M costs than the simpler drying beds or
lagoons.

FINANCIAL CONSIDERATIONS

Formost smallcommunity systems, sedimentation basins
are included as part of a package treatment system
consisting of coagulation/flocculation, sedimentation, and
filtration. Costs of package systems are presented under
the filtration overview.

46

Existing sedimentation basin performance and capacity
may be increased by the addition of tube or plate settling
modules. Forbasins treating flows under 100,00 gpd, the
estimated costs for installing the modules range from
$2,000 to $4,050.

Costs presented in 1992$.

Bibliography

Estimation of Small System Water Treatment Costs. EPA/
600/2-84/184a, U.S. Environmental Protection Agency,
Cincinnati, Ohio, 1984.

Introduction to Water Treatment. American Water Works
Association, Denver, Colorado, 1984.

Water Treatment Plant Operation. California State Uni-
versity, Sacramento, California, 1990.

Environmental Pollution Control Alternatives: Drinking
Water Treatment for Small Communities. EPA/625/5-90/
025, U.S. Environmental Protection Agency, Cincinnati,
Ohio, 1990.

Technologies for Upgrading Existing or Designing New
Drinking Water Treatment Facilities. EPA/625/4-89/023,
U.S. Environmental Protection Agency. Cincinnati,
Ohio, 1990.




FILTRATION

TECHNOLOGY APPLICATIONS
Filtration processes are utilized to reduce turbidity and
microorganism levels in a community’s surface water

supply. Filtration can be very effective in removing patho- -

genic microorganisms, including Giardia cysts and vi-
ruses. Conventional filtration processes are normally
preceded by coagulation, flocculation, and sedimenta-
tion. Direct filtration processes are preceded by coagula-
tion and flocculation only; the floc is removed directly by
the filters.

PROCESS DESCRIPTION

Numerousfiltration technologies are available for drinking
water treatment. This section will limit discussion to four
technologies most appropriate to small-community sys-
tems.

Slow sand filters (see Figure 1) consist of a bed of fine
sand approximately 3 to 4 feet deep supported by a 1 foot
layer of gravel and an underdrain system. The effective
size of the sand ranges from 0.25 to 0.35 mm, with a
uniformity coefficient of 2 to 3. Slow sand filters are
designed to operate at very low application rates (0.03 to
0.10 gallons per minute/ft2 of filter bed area) and therefore
have relatively extensive land requirements. Slow sand
filters are operated under continuous, submerged condi-
tions maintained by adjusting a control valve located on
the discharge line from the underdrain system.

Biological processes, and chemical/physical processes
common to various types of filters occur at the surface of
the filter bed. A biological slime or mat referred to as
“schmutzdecke” forms on the surface of the bed which

-traps small particles and degrades organic material present

“in the raw water. Slow sand filters are limited to treating

surface waters with turbidity levels less than 20 nephelo-
metric turbidity units (NTU) due to the surface biological
mat which forms as well as the small void spaces in the

- bed. Generally, water applied to slow sand filters is not

pretreated by coagulation/flocculation and sedimentation
processes.

Recent studies have demonstrated that certain modifica-
tions to slow sand filters can result in improved perfor-
mance and possibly extend the application range to more
turbid waters. Some of these modifications require further
full-scale investigations to support the results of these
studies and to develop more comprehensive design crite-
ria. Slow sand filter modifications investigated include
several pretreatment steps, such as roughing filters and
preozonation, to extend the application range to lower
quality waters; filter mats to increase filter runs and
simplify cleaning procedures; surface amendments to
remove organic precursors and control disinfection by-
product formation; and harrowing techniques to reduce
cleaning costs and filter “ripening” periods.

_ Effluent Flow L
Slow Sand Filter ) Control Structure Ctean{vell S
: : TN vent L
Raw Telescoping ‘V
Water tant W o /——- :
Fiter Bod \___upermatant Water J Valve —
it EANEY *.L, DI
2

Berm -

" Supernatant
Water Drain

Sand Filter Bed
Support Gravel
Perforated Drain Pipe

%

Control Valve —

To Sewsr or Raw
Water Source .

v 4

Filtered Water for Backfilling
‘ Backfill
Pump

Figure 1. Typical unhoused slow sand filter installation.

47




Filter Tank

B

Wy ey
i

¢

Cast-lron Manifold

Wash Troughs

Filter Sand

Filter Floor

Figure 2. Cutaway view of typical rapid sand filter.

Rapld sand filters (see Figure 2) can treat raw water with
high orvariable turbidities at flowrates up to 2 gpm/ft. The
filter components (except for the control panel) are con-
tained in a watertight tank. The effective size of the sand
ranges from 0.4 to 0.6 mm,; this results in larger void
spaces which do notfill and clog as quickly as in slow sand
filters. The filter bed is usually 24 to 36 inches deep and
rests on top of a layer of gravel 6 to 18 inches deep. The
sand and gravel bed is supported by an underdrain
system which collects the filtered water and also evenly
distributes the backwash water,

Rapid sand filters are highly automated and are usually
included in“package plant” systems (see Figure 3). Pack-
age plants generally consist of coagulation/flocculation,
sedimentation, and filtration components. Occasionally,
the sedimentation step is omitted. The filters are
backwashed automatically at a predetermined head loss
or whenever the turbidity of the fiitered water begins to
increase. On-line turbidimeters are used to continuously
monitorandrecord the turbidity of the filtered water. Head
loss indicators are provided to continuously measure the
filter head loss. v

High rate filters operate at application rates ranging from
3to 10 gpm/ft2. They are well-suited to treating raw water
supplies with high or variable turbidities. High rate filters
may be divided into dual-media and multi-media filters.
Dual-media filters consist of an upper layer of coarse coal

~(anthracite) and a lower layer of sand; both layers are

supported by a gravel bed. Multi-media filters consist of
three types of media instalied from top to bottom.in the
following order: coarse coal, sand, garnet. High rate filters
are highly automated and contain components similar to
those found in rapid sand filters. High rate filters are also
included in package plant systems.

Diatomaceous earth (DE) filters have been used exten-
sively for filtering swimming pool water; they may also be
applicable for some small-community systems. DE filters
are compact, pressure filters capable of removing Giardia
cysts and aigae from water supplies.. However, they are
most suited for water supplies with low turbidities (less
than 10 NTU) and low bacteria counts.




UPomlectrolyte

Alum

E ﬁChlorine
5aw Water 5 J

Flocculation
N
]

138
5
(&]
X
=
=
[}
9
(o

hemical Feed Sysiem

c

influent
Connection M

—
use(\—T\'-\EJ‘T ube
hamber

Effluent

] ‘/ Connection
: Clear Water
: and
Backwash
Storage
Mixed ;
Media
Filter .
ey A A To Servi :{
Backwash
Connection

Figure 3. Flow diagram of a package plant.

OPERATION AND MAINTENANCE (O&M)

REQUIREMENTS ,

Slow sand filters are the simplest to operate. Daily
operation consists of checking the raw water temperature
and turbidity, filter effluent turbidity, and filter head loss.

The effluent turbidity from diatomaceous earth filters
should be checked periodically. The application of addi-
tional diatomaceous earth should be adjusted according

. to the measured turbidity levels. When the filter headloss

The filter effluent control valve should be periodically

adjusted to maintain a constant discharge rate. Slow sand
filter runs may last from 20 to 90 days depending on raw
water quality before cleaning is necessary. Slow sand
filters are not backwashed. Instead, the top 1 to 2 inches
of sand are manually removed from the surface of the filter
bed. The removed sand may be either washed and then
stored for future use, or simply discarded. Aftercleaning,
a “ripening period” of one to two days is required to allow
the schmutzdecke or surface biological mat to redevelop.
Thefiltered water is typically wasted during this period due
to the poor water quality. New or washed sand should be
added to the filter when the bed depth reaches 24 inches.

Other filter types, such as rapid sand filters, high rate
filters, and package plants, can be highly automated.
However, these systems require the presence of a prop-
erly trained operator on a daily basis to ensure continu-
ous, reliable operation. The temperature and turbidity of
the raw water should be checked daily. In addition, the

filter flowrate, filter run time, filter head loss, backwash

cycles, and filtered water turbidity should also be moni-
tored on a daily basis. The duration of the typical filter run
will range from 12 to 36 hours depending on the filter

influent quality. The operator should periodically observe:

the filter backwash cycles to verify adequate cleaning of
the filter and to check for excessive loss of filter media
during the backwash cycle.

reaches a predetermined level, the filter must be
backwashed. After backwashing, a new precoat layer of
diatomaceous earth must be formed on the filter elements
before filtration can resume.

TECHNOLOGY LIMITATIONS

Slow sand filters are not recommended for waters with
high or variable turbidities; water with high turbidity or
algae levels will result in short filter runs. Generally, the
raw water turbidity should be less than 20 NTU and the
color should be less than 30 units. Slow sandfilters do not
remove synthetic organic compounds, disinfection by-
product precursors, or inorganic chemicals. These filters
also have relatively extensive land area requirements.
Filters installed in cold climates must be housed.

Other filter types, such as rapid sand filters, high rate
filters, and package plants, require daily attendance by
properly trained operators. Inadequate coagulant dos-
ages and/or poor sedimentation can result in filter blinding
and reduced filter runs. Excessive levels of turbidity and
color in the raw water may exceed package plant design
specifications; in these cases, the flow capacity of the
plant must be downrated to produce an acceptable water

quality.

Diatomaceous earth (DE) filters do not effectively remove
viruses unless the water is pretreated with coagulants and
filter aids. Also, DE filters do not remove dissolved
substances, such as color-causing materials.

49




FINANCIAL CONSIDERATIONS

Slow Sand Filters
Estimated construction and annual O&M costs are pre-
sented in Table 1 for uncovered slow sand filters. Con-

struction costs include clay-liner, earthen berms, PVC

piping, steel tank reservoir, effluent flow control structure,

elfiuent flow meter, and pump for filter backfilling. The
filter loading rate is 70 gpd/sq. ft. The costs for two filter
sizes are as follows:

Table 1. Slow Sand Filter Construction and O&M

Costs (1992%)
Capacity Construction Annual
{gpd) Costs ($) ‘O&M Costs ($)
50,000 207,900 6,800
100,000 271,100 8,100
Mixed Medla Filters

Estimated construction costs for prefabricated, steel pack-
age filter units designed for flows less than 100,000 gpd
and filtration rates between 2 to 5 gpm/sq. ft. range from
$55,000 to $95,000. O&M costs are dependent on the
filter size and the number of backwashes performed per
day. Annual O&M costs are estimated to range between
$4,200 to $9,500 for flows less than 100,000 gpd.

Complete Package Treatment Plants
Estimated construction costs for package plants consist-
ing of coagulation/flocculation, sedimentation, and muiti-

media gravity filtration range from $98,000 to $160,000 for
flows between 14,000 gpd and 144,000 gpd. Thefiltration
rate is assumed to be 5 gpm/sq. ft. Annual O&M costs are
projected to range from $10,100 to $14,400 for the same